

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 4.000Km. RCC Culvert

CONCRETE TEST RESULTCOMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)	Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 = 22500.00	28.12.16	25.01.17	23.350	10.38
2	150 x 150 = 22500.00	28.12.16	25.01.17	24.010	10.67
3	150 x 150 = 22500.00	28.12.16	25.01.17	24.980	11.10

M
25.1.17

Lab Assistant

B.K. Bhalotia Const. Pvt. Ltd.

Rashad
25.01.17
Site Engineer

B.K. Bhalotia Const. Pvt. Ltd.

A
25.1.17
JE.C/S
A. Bhalotia
08-02-17
AE

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 3.800Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)	Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 = 22500.00	02.02.17	02.03.17	24.050	10.69
2	150 x 150 = 22500.00	02.02.17	02.03.17	24.520	10.90
3	150 x 150 = 22500.00	02.02.17	02.03.17	24.850	11.04

Pa
2.3.17

Lab Assistant
B.K. Bhalotia Const. Pvt. Ltd.

Prashant
9.03.17
Site Engineer

B.K. Bhalotia Const. Pvt. Ltd.

Pa
2.3.17
JE

CS
AE A. Roy
8-3-17

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 2.150Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)		Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 =	22500.00	11.01.17	08.02.17	24.580	10.92
2	150 x 150 =	22500.00	11.01.17	08.02.17	24.480	10.88
3	150 x 150 =	22500.00	11.01.17	08.02.17	23.980	10.66

Pr
8.2.17

Lab Assistant

B.K. Bhalotia Const. Pvt. Ltd.

Roshad
8.02.17

Site Engineer

B.K. Bhalotia Const. Pvt. Ltd.

AE
8.2.17
SE.

c/s
B. Nayal
08-02-17
AE

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD
 LOCATION :- 0.250Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)	Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 = 22500.00	30.12.16	27.01.17	24.450	10.87
2	150 x 150 = 22500.00	30.12.16	27.01.17	23.980	10.66
3	150 x 150 = 22500.00	30.12.16	27.01.17	24.410	10.85

P2
27.1.17

Lab Assistant

B.K. Bhalotia Const. Pvt. Ltd.

Harshad
27.01.17

Site Engineer

B.K. Bhalotia Const. Pvt. Ltd.

AE
27.1.17
JE.

e/s
B. Bhalotia
08-02-17
AE

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 0.040Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)		Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 =	22500.00	19.01.17	16.02.17	23.850	10.60
2	150 x 150 =	22500.00	19.01.17	16.02.17	24.150	10.73
3	150 x 150 =	22500.00	19.01.17	16.02.17	24.450	10.87

P
16.2.17

Lab Assistant

B.K. Bhalotia Const. Pvt. Ltd.

Rashad
16.02.17

Site Engineer

B.K. Bhalotia Const. Pvt. Ltd.

AE
16.2.17
J.E

CS
B. Nayal
08-03-17
AE

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 0.900Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)		Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 =	22500.00	06.02.17	06.03.17	23.870	10.61
2	150 x 150 =	22500.00	06.02.17	06.03.17	24.580	10.92
3	150 x 150 =	22500.00	06.02.17	06.03.17	24.760	11.00

Pr
6.3.17

Lab Assistant
B.K. Bhalotia Const. Pvt. Ltd.

Rashid
6.03.17

Site Engineer
B.K. Bhalotia Const. Pvt. Ltd.

Red
6.3.17
SE.

AS
D. Nayak
09-03-17
AE

BALKRISHNA BHALOTIA CONSTRUCTION PVT. LTD.

NAME OF WORK :- NEMDARGANJ-RAMJANPUR ROAD (Km 0.00 - 9.60) under CMBD

LOCATION :- 1.600Km. RCC Culvert

CONCRETE TEST RESULT

COMPRESSIVE STRENGTH OF M10 CONCRETE FOR PCC IN FOUNDATION

Sample No.	Size of Cube (mm ²)	Date of Casting	Date of Testing	Load Applied on Cube (Ton)	Compressive Strength (N/mm ²)
1	150 x 150 = 22500.00	27.01.17	24.02.17	24.150	10.73
2	150 x 150 = 22500.00	27.01.17	24.02.17	23.970	10.65
3	150 x 150 = 22500.00	27.01.17	24.02.17	24.570	10.92

P. 24.2.17
Lab Assistant

B.K. Bhalotia Const. Pvt. Ltd.

Roshan
Site Engineer *24.02.17*

B.K. Bhalotia Const. Pvt. Ltd.

AE
24.2.17
JE

q/s
A. Nayal
08-03-17
ME